GENERAL ASSEMBLY

Cﬂﬂﬂm 24 (07/2003)



GENERAL ASSEMBLY

ITEM QTY PARTNO. DESCRIPTION

M30129 MAINFRAME WELDMENT
M30022 CONVEYOR SHAFTCOUPLER
M30047 LOWERFRONT SHIELD
M30048  UPPER FRONT SHIELD
M30075 CONVEYORHOLDDOWN
M30070  REARSHIELD

M30078  DIGGERPOINT

M30079 BUMPER SPACER

M30080 HOPPER DOOR HANDLE
M30081 LATCHPIVOTBUSHING
M30082  HOPPER WELDMENT
P601500  EXTENSION SPRING
P350700 HYDMOTOR CHAR-LYNN 2000, 104-1026
P133060 RUBBERGROMMET
P605000 BUMPERPAD

P135100  3/8"EYEBOLT

P851104  1/4"LOCK WASHER
P850104  1/4" FLAT WASHER
PR50105  5/16" FLAT WASHER
P850107  7/16" FLAT WASHER
P158003  1/4"NYLOCKNUT

P155300  5/16"JAMNUT

P155350  5/16" TOPLOCK NUT
P155400  3/8"JAMNUT

P155450  3/8"TOPLOCKNUT
P155850  1/2" TOPLOCKNUT
P157200  1/2"JAMNUT

P851108  1/2"LOCK WASHER
P100403  1/4" X 3/4"HEXBOLT
P110912  1/4"X 1-1/4" SOCKET HD CAP SCREW
P100504  5/16"X 1"HEXBOLT

0NN A WN =

— e e e e s D
ORIV R WDN —O

32 P108508  5/16"X 1/2"SET SCREW
33 P108512  5/16" X 3/4" SET SCREW
34 P100603  3/8"X 3/4"HEX BOLT

35 P100604  3/8"X 1"HEXBOLT

36 P100806  1/2"X 1-12"HEXBOLT
37 P100820  1/2"X5"HEXBOLT

38 M5000-9  5/16" X 3"SQUAREKEY
39 M30139 HOODLOCK

40 P100503  5/16" X 3/4"HEX BOLT
41 P100505  5/16" X 1-1/4"HEX BOLT

M30144  3/8" SCREEN (WIRE MESH)

M30102  5/8" SCREEN(WIREMESH)

M30103  1"SCREEN (WIRE MESH)

P110512  5/16" X 3" SOCKET HD CAP SCREW
P977311  DECAL: SMALL SUN

P977200 DECAL: HARLEY MAN BEACH CLEANER
P977100  DECAL: CHERRINGTONBEACHCLEANER
P977106  DECAL: 950

SBEIRURBRERS

: ool



CONVEYOR ASSEMBLY

ITEM QTY PART NO. DESCRIPTION

1 1 M30015 FRONTCONVEYORSHAFT
2 1 M30016 REARCONVEYORSHAFT

3 1 M30006 CONVEYORSUPPORTWELDMENT

4 5 M30073  1-1/4"MODIFIED FLANGE BEARING

5 1 MB30007 CONVEYORADJUSTMENTBRACKETL

6 1 M30008 CONVEYORADJUSTMENTBRACKETR
7 4 M30086 WEAR STRIP *REPLACE WTH 71.000271M
8 2 MB30094 CONVEYORCHAIN WELDMENT REPLACE WITH 71.M30189 **
9 1 M30088 3.219LG CONVEYOR SHAFTSPACER

10 1 M30089 1.125SHT CONVEYOR SHAFTSPACER

11 6 M30092 FLIGHTBLADERIGHTHAND

12 6 M30093 FLIGHTBLADELEFTHAND

13 4 P852608 1/2"HARD WASHER

14 1 M5009-5 3/16" X 1/2" X 1-3/4" WASHER

15 8 PI55350 5/16" TOPLOCKNUT

16 24 P155450  3/8"TOPLOCKNUT

17 12 P155850  1/2" TOPLOCK NUT

18 2 PI57200 1/2"JAMNUT

19 8 P103504 5/16-18 X 1.00 FLATHD CAPSCREW

20 24 P100604 3/8"X1"HEXBOLT

21 1 P102805 1/2"X1-1/4"FINE THD HEX BOLT

2 12 P100806 1/2"X1-1/2"HEXBOLT

23 2 P098810  1/2"X2-1/2"FULL THD HEX BOLT

**NOTE WHEN REPLACING CONVEYOR CHAIN WITH 71.M30189 WILL REQUIRE ADDITIONAL FLIGHT BLADES AND HARDWARE

QTY 3 M30092 RIGHT AND QTY 3 M30093 LEFT
QTY 6 P100604 3/8 X1 HEX BOLT AND QTY 6 P155450 3/8 TOP LOCK NUT


Ikola_J
Rectangle

Ikola_J
Text Box
REPLACE WITH 71.M30189 ** 

Ikola_J
Rectangle

Ikola_J
Rectangle

Ikola_J
Rectangle

Ikola_J
Text Box
**NOTE WHEN REPLACING CONVEYOR CHAIN WITH 71.M30189 WILL REQUIRE ADDITIONAL FLIGHT BLADES AND HARDWARE
   QTY 3  M30092  RIGHT   AND   QTY 3  M30093  LEFT  
   QTY 6  P100604  3/8 X 1 HEX BOLT  AND  QTY 6  P155450  3/8 TOP LOCK NUT
  

Ikola_J
Text Box
*REPLACE WTH 71.000271M


GROOMER & SEPARATOR ASSEMBLY

SEE SEPARATOR ASSEMBLY

vl Q1Y rAKl NU. DESUKIF LU
1 1 M30067 LIFTFRAME

2 I M30110 CONVEYORRISER BRACKET

3 I M30023 REARCYLINDERMOUNT

4 I P256200 HYDRAULICCYLINDER1-1/2"X4"
P256201  SEALKIT

5 1 P601500 EXTENSIONSPRING

6 1 P604700 EXTENSION SPRING

7 6 PI127204 U-BOLT3/8"X1-1/2"X2-1/4"

8 4 P155400 3/8"JAMNUT

9 12 P155450  3/8" TOPLOCKNUT

10 2 P155850 1/2"TOPLOCKNUT

11 2 P100605 3/8"X1-1/4"HEXBOLT

12 2 P100609  3/8"X2-1/4"HEXBOLT

13 1 P100812 1/2"X3"HEXBOLT

14 1 P100820 1/2"X5"HEXBOLT

15 2 M30147 SPRINGHOLDER

07/2003
Sr 44l lelﬂ%w



GROOMER BAR ASSEMBLY

ITEM QTY PART NO. DESCRIPTION

1 M30068 DRAGMOUNT

13 P703500 NYLONTINE

13 P104403  1/4"X3/4" CARRIAGEBOLT

13 P851204  1/4"EXTERNAL STAR WASHER
13 P158003  1/4"ELASTICLOCKNUT

(W T S UV I S

C Kﬁl 28 (07/2003)



SEPARATOR ASSEMBLY

ITEM QTY PART NO. DESCRIPTION
1 1 P350600 DANFOSSHYDMOTOR DHI160 151-2045
P350601 SEALKIT

2 1 M30018 SEPARATOR MOUNT

3 1 M30019 SEPARATOR MOTORMOUNT
4 1 M30019 SEPARATOR ARM

5 2 M30083 SEPARATORROLLER

6 2 M30084  SEPARATORSLEEVE

7 1 P851104  1/4"LOCK WASHER

8 4 P851106  3/8"LOCK WASHER

9 1 P852608 1/2"HARD WASHER

10 2 M5009-5 3/16"X1-1/2"X 1-3/4" WASHER
1 1 PI155400 3/8"JAMNUT

12 2 PI157200 1/2"JAMNUT

13 1 P108505 5/16"X5/16" SET SCREW

14 1 P100404 1/4"X1"HEXBOLT

15 4 P100603  3/8"X3/4"HEX BOLT

16 1 P098608  3/8"X2"FULLTHDHEXBOLT
17 1 P100804 1/2"X1"HEXBOLT

18 2 P100812 1/2"X3"HEXBOLT

(07/2003) 29 CHE]FR %



HYDRAULIC ASSEMBLY

Cﬂﬂklm 30 (07/2003)



HYDRAULIC ASSEMBLY

ITEM QTY PARTNO. DESCRIPTION

1 1 P370900 11 HP HONDA MOTOR

2 1 M30135 950HYDRAULICRESERVIOR

3 1 M30125 ENGINEMOUNTPLATE

4 1 P375000 PARKERMANIFOLD

5 1 P359100 GEARPUMP

6 1 P361100 PUMPMOUNT BF-4-C-3-5.63

7 I P360100  5/8"DRIVE COUPLING

8 1 P360115 1"DRIVECOUPLING

9 I P360110 COUPLINGINSERT

10 1 P610100 FILLERCAP

11" 1 P610200 FLOWEZYFILTER COMPLETE HOUSING REPLACEMENT FILTER ONLY P/N: 71.P371850
12 1 P610500 TANK STRAINER

13 1 P297300 TEMPGAUGE

14 1 P610400 LEVELSIGHTPLUG

15 4 PI133030 RUBBERMOUNT

16 2 P246236  1/4"HOSE 6MB-6F JX (36")

17 1 P246251  1/4"HOSE 4F JX-6F JX (50")

18 1 P244160  1/4"4F JX-6F JX (16™)

19 1 P248042  3/8"6F JX-6F JX (42™)

20 1 P248054  3/8"HOSE 6MB-6F JX (54")

21 2 P248063  3/8"HOSE 6F JX-6F JX (63")

2 1 P248078  3/8"HOSE 6F JX-6F JX (78")

23 2 P248084  3/8"HOSE 6F JX-6F JX (84")
241 P255990  -12 HOSE 12F JX-12F JX90° (22")
25 2 P251024 -8HOSE 8MB-8FJX (24")

26 1 P255980  3/4" SUCTION HOSE 12F JX-12F JX90° (30")
27 7 P276101 ADAPTER 6MB-6MJ

28 2 P276310 ADAPTER 8$MB-8MJ

29 3 P276215 ADAPTER 10MB-6MJ

30 1 P276450 ADAPTER 12MB-12MJ

31 2 P276451 ADAPTER I2MP-12MJ

32 1 P271500  3/4"HEXNIPPLE 12MP-12MP

33 1 P276481 ELBOW I2MB-12MJ90° LONG
34 2 P261410 ELBOW 4MP-4MJ90°

35 2 P261510 ELBOW 6F JX-6MJ90°

36 4 P261530 ELBOW 8MB-6MJ90°

37 2 P265550 TEEG6F JX-6MJ-6MJ

38 1 P267440  TEE 12FP-12MP-12FP

39 1 P267380 REDUCERBUSHING 16MP-12FP
40 1 M30142 MODIFIED REDUCER BUSHING 20MP-12FP
41 1 P267350 REDUCERBUSHING 12MP-8FP
42 4 P851105 5/16" LOCK WASHER

43 14 P851106  3/8"LOCK WASHER

4 4 P851606 3/8"HEAVY WASHER

45 8 P150600 3/8"HEXNUT

46 4 P155450 3/8"TOPLOCKNUT

47 4 P100503  5/16"X3/4"HEXBOLT

48 8 P100605 3/8"X1-1/4"HEX BOLT

49 4 PI100607 3/8"X1-3/4"HEXBOLT

50 1 R99000105 CORDURA SLEEVING 30"LONG

: -



(OPTIONAL) OIL COOL ASSEMBLY

ITEM QTY PART NO. DESCRIPTION

P610250  OILCOOLER

M30152  OILCOOLER MOUNT

P261350 ELBOW 6MB-6MJ90°

P276453  ADAPTER 12F JX-6MJ

M30154  RESTRICTED TEE (12F JX-12MJ-12M1J)
P248044 -6 HOSE 6F JX-6F JX90° (44")

P100403  1/4"X 3/4"HEXBOLT

P851104  1/4"LOCK WASHER

P150400  1/4"HEXNUT

07/2003
CHERHJ%N 32 (07/2003)

=R e NV U R N RSN
B S N N N T T gy



DRIVE ASSEMBLY

ITEM QTY PART NO. DESCRIPTION

1 1 M30140 WHEELANDTIREASSEMBLY RIGHT

2 I M30141 WHEELAND TIREASSEMBLY LEFT

3 1 M30113 CASTERPIVOTMOUNT

4 2 P350800 PARKERMOTOR (TE0295FR250AAA)

5 2 P758000 4BOLTHUB

6 1 P781000 STROKECONTROL SET (7/8",1",1-1/4",1-1/2")
7 1 M30146  SIDEELECTRICALBOXASSEMBLY

8 1 M30145 CONTROLBOXASSEMBLY

9 8 P851106 3/8"LOCK WASHER

10 2 P851108 1/2"LOCK WASHER

11 2 PI155850  1/2"TOPLOCKNUT

12 8 P756165 1/2-20 WHEELNUT

13 2 PI57120 3/4"TOPLOCKNUT

14 4 PI11102  8-32X1/2" CROSS FLATHEAD MACHINE SCREW
15 8 P100604 3/8"X1"HEXBOLT

16 2 P100804 1/2"X1"HEXBOLT

17 2 P100812 1/2"X3"HEXBOLT

(07/2003) 33 CHEW%



PART NO

M30140

NOTE: INFLATE TO 7PSI

P763650

TUBE INNER

P763600

TIRE AT22 X 12.00-9

P758100

RIM 9 X 10.00 4/4 SOLID

ITEM

QTY

PART NO

DESCRIPTION

REV | ECO REVISION

DATE

BY

A 3110 ADD TUBE PER BOM

3-4-08

GP

FORWARD ROTATION

Glenmac -

P.O. BOX 2135

JAMESTOWN, ND 58402

DRAWN BY

LEM UNLESS OTHERWISE SPECIFIED
PATE 6103 |5 14 TOLERANCES ON
DECIMALS FRACTIONS  ANGLES
XX *+ + +
XXX +

TITLE

950 WHEEL AND TIRE ASSY RIGHT

PART NO

M30140




PART NO

M30141

NOTE: INFLATE TO 7PSI

REV | ECO REVISION

DATE

BY

UPDATE PER TUBE IN BOM

3-4-08

GP

P763650

TUBE, INNER

P763600

TIRE AT22 X 12.00-9

P758100

RIM 9 X 10.00 4/4 SOLID

ITEM

QTY

PART NO

DESCRIPTION

FORWARD ROTATION

Gl P.O. BOX 2135

e n m aC JAMESTOWN, ND 58402

ORAVNEY Em UNLESS OTHERWISE SPECIFIED

DATE 64103 |5MF 14 TOLERANCES ON
DECIMALS FRACTIONS ANGLES
XX * + =+

XXX £
TITLE PART NO
950 WHEEL AND TIRE ASSY LEFT M30141




FRONT CASTER WHEEL ASSEMBLY

M3013CASTERPIVOT MOUNT —
REF)

ITEM QTY PART NO. DESCRIPTION

P257610
P770500
P756161
M30121
M30114
M30119
M30120
P762100
P762200
P756163
P852300
M5462

M5464

P620200
P116204
P158006
P756165
P158000
P116256
Mé6415

P852608
P102808

Cummidr

00OV WM~
X

5\0

NB_—A»—A-‘—A»—A—-—-—A
— L= Y T
ol e N I g\ B T SN NG e U

N

HYDRAULICCYLINDER

WHEELANDTIRE * REPLACE WITH UPDATED P/N: 71.005360

WHEEL HUB WITH STUDS

950 CASTER WELDMENT
AXLE SPACER LONG

AXLE SPACER SHORT
AXLEBOLT 13-1/2"
1"BEARING CUP

1"BEARING CONE

GREASE SEAL

FELT WASHER

2-1/4" 0D X 17/32" ID WASHER
2-1/4"OD X 1" ID WASHER
1/4-28 STR GREASE FITTING
1/8"X 1"COTTERPIN

1/2" SLOTTED HEXNUT

1/2-20 WHEEL NUT
3/4SLOTTED HEXNUT

5/32"X 1-1/2" COTTER PIN
CASTER WHEEL

1/2" HARD WASHER

1/2" X 2" FINE THREAD HEX BOLT

34

(07/2003)



PART NO

005360

COMPLETE FRONT TIRE / WHEEL ASSEMBLY MDL 950 P/N: 005360
(KNOBBY 22 X 11 -8)

3

P763650

TUBE: 22X 11 -8

"Cherrington
DRAWN BY
TOLERANCES ON
DATE DECIMALS FRACTIONS ANGLES

XX+.060 +1/32
XXX+.030

+1°

1
2 | P770510 TIRE: 22 X 11 -8
1 1 P750050 RIM: 8 X 8.50 4/4 SOLID F266
ITEM | QTY. | PART NUMBER [DESCRIPTION

TITLE FRONT TIRE / WHEEL ASSY 950

PART NO.
005360



Ikola_J
Line

Ikola_J
Oval

Ikola_J
Text Box
1

Ikola_J
Line

Ikola_J
Oval

Ikola_J
Text Box
2

Ikola_J
Line

Ikola_J
Oval

Ikola_J
Text Box
3


OPTIONAL COLLECTION BAG ASSEMBLY

A collection bag assembly is available as an add-on option to your Model 950.

=, P
.\»_:@. N

)

\

o,
Y

Wi
l:l'lEI"l'Il'l!]ll]ll Page 42 95CBF211



OPTIONAL COLLECTION BAG ASSEMBLY

=
3

Part ID  Description
M30157 BAGGER TOP HOLDER

M30158 TOP HOLDER BRACKET

M30159 COLLECTION BAG

M30161 BAG LATCH

P601050 SPRING: COMPRESSION, .48 OD X 1"
P851104 WASHER: LOCK, 1/4"

P100402 BOLT: HEX, 1/4" X 1/2"

P100406 BOLT: HEX, 1/4" X 1 1/2"

P126272 POP RIVET: LARGE FLANGE, 1/8" X 3/8"

©OO\IO§U'I-I>(AJI\JI—‘|
NNNNl—\ml—\Ahn—\n—\n—\n—\n—\lg

10 M30156 BAGGER CROSS BAR

11 M30155 BAGGER MOUNT

12 M30162 COLLECTION BAG ASSEMBLY
13 P850107 WASHER: FLAT, 7/16"

14 P100804 BOLT: HEX, 1/2" X 1"

71. M30160 Complete collection bagger kit (includes items 1 - 14)

95CBF211 Page 43 " BhET"I'iI'I!]II]lI



	01  GENERAL ASSEMBLY
	02  CONVEYOR ASSEMBLY
	03  GROOMER & SEPERATOR ASSEMBLY
	04 GROOMER BAR ASSEMBLY
	05 SEPERATOR ASSEMBLY
	06  HYDRAULIC ASSEMBLY
	07  HYDRAULIC OIL COOLER ASSEMBLY
	08  DRIVE & PROPEL ASSEMBLY
	RIGHT REAR TIRE ASSEMBLY
	LEFT REAR TIRE ASSEMBLY

	09  FRONT CASTER WHEEL ASSEMBLY
	FRONT TIRE ASSEMBLY

	11  BAGGER ASSEMBLY



